
CONFERENCE
PROGRAM

June 16-19, 2024 | Penn Stater Conference Center Hotel 
State College, PA

PENNSYLVANIA WATER ENVIRONMENT ASSOCIATION
ANNUAL TECHNICAL CONFERENCE & EXHIBITION

PennTec 2024



AMT PUMPS
Small Utility Pumps, Sump Pumps

AQUA-AEROBIC SYSTEMS
SBR, MBR, AquaPASS®, Floating 
Aerators, Mixers, OxyStar® Aerators, 
AquaABF®, Filters, AquaDisk, 
AquaPrime™, AquaStorm™, 
AquaDiamond® Cloth Media Filters, 
AquaMB Process®, Potable Water 
Membrane Filtration Systems, Aqua 
ElectrOzone™ Systems, 
AquaNereda® Aerobic Granular 
Sludge

AQUARIUS
Fine and Coarse Bubble Aeration 
Systems, Fixed Biofilm System (FBS)

C.E. SHEPHERD
Trickling Filter and Tube Settler 
Media

CLINTON CONTROLS
Control Panels for Pumping and 
[...]
Speaker: Robert Dengler, P.E., Gannett Fleming, Inc.
Many sanitary sewer systems across the country are challenged with 
managing wet weather flows that substantially increase the flow 
rates to conveyance and treatment facilities that are not equipped to 
handle such flows. This presentation will describe how a novel flow 
management strategy enabled the Pleasant Hills Authority to double 
the flow of their wastewater treatment plant’s peak flow capacity – 
without the construction of any new treatment tanks.

Technical Program Details 

 

 
 

 
Daman Superior is a rep firm 
dedicated to helping our local Water 
and Wastewater treatment facili�es 
keep our environment clean and 
pollu�on free for future genera�ons! 
 
In addi�on to our new product 
offerings, we are able to provide 
repair and rehabilita�on services 
through our parent company Daman 
Industrial Services, Inc. 
 
Daman Industrial Services,   
is one of the largest independently 
owned Machine Shops in the Greater 
Tri-State area. Contact us for all your 
rota�ng equipment repair needs! 
 

 



50

3:40pm-4:10pm
Filamentous and Sludge Blankets; BioMag Saves the Day!
Speaker: Richard Liebhaber (Process Intensification Sales 
Manager), Evoqua Water Technologies/Xylem
This paper presents the startup and operation of the world’s 
largest municipal ballasted activated sludge system from 
February 2022 to September 2023. The story of a lagoon plant 
being transformed to an activated sludge plant and how BioMag 
managed a filamentous struggle. 

4:15pm-4:45pm
Optimizing Operations to Increase  
MBR Capacity in Cold Weather Months
Speaker: Larry Morris, Kubota Membrane USA Corporation
Canton Water Reclamation Facility struggled with MBR capacity 
issues during cold weather since beginning operation in the winter 
of 2018. Canton and Kubota partnered to investigate operational 
changes to increase capacity. These changes were put into place 
and Canton was able to treat all flows from 2020 forward.

INDUSTRIAL WASTE PRETREATMENT –  
RM 107
Moderators: Dave Schlott, ARRO; Jenna Bishop, ARRO

1:00pm-1:30pm 
Palmer Township: A FOG Program Success Story
Speaker: Tori Morgan, Entech
Palmer Township struggled with FOG in its collection system 
and knew what they needed to do: create and implement a FOG 
Program. Over the past few years, Entech has helped them through 
all phases of the program, and continues to expand its outreach and 
success. The key components of a FOG Program will be reviewed, 
along with how its success is measured in this system.

1:35pm-2:05pm 
Reducing Bakery Wastewater BOD – A Case Study Part II
Speaker: Kara Humes, Entech
Large commercial bakeries can discharge a significant organic 
loading. This session is a follow up to the case study presented at 
PennTec 2023 where a sweet goods manufacturing industry and 
the method used to reduce FOG and total suspended solids in the 
wastewater effluent discharged to a POTW was discussed. This 
session will expand to the treatment of dissolved sugars with the use 
of a fluidized bed anaerobic digester to reduce BOD loadings.

2:10pm-2:40pm
Eliminating FOG and Odor in the  
Collection System – Small & Large Lift Stations
Speaker: Jim Dartez, Reliant Water Technologies
Municipal wastewater collection systems are constantly plagued 
by lift stations that either collect high amounts of fats, oils, and 
grease (FOG) and/or intense odor due to H2S buildup in the lift 
station wet wells. Common solutions have ranged from adding 
odor masking or FOG emulsifying chemicals, continuous bio-
augmentation treatment programs, fine bubble air diffusion 
systems, automated well washing devices, oxygen sparging 
systems, and air carbon scrubbing and filtration technologies. In 
2016 a new technology was introduced to the collection system 
market that will, 100% of the time, completely emulsify, and 
eliminate, FOG caps in wet wells without sending the fats and 

grease downline, and continuously develop enough dissolved 
oxygen (DO) in the well water to make H2S odors that are in the 
water impossible to form. 

3:40pm-4:10pm 
Pretreatment Program Update
Speaker: Ryan Shuart, US EPA
EPA will be providing a general update to the pretreatment program.

4:15pm-4:45pm 
Elements of an EPA Pretreatment Program
Speaker: Aron Possler, U.S. EPA
The industrial pretreatment program can be a daunting 
undertaking. In this presentation, we will break down the main 
components of the program into bite size pieces that are more 
palatable. While we won’t be able to cover every topic in depth, 
we will skim the surface of each regulatory task to ensure 
that you are in compliance with the basic requirements of the 
pretreatment program.

PROFESSIONAL OPERATORS PROGRAM – 
RM 109
AGS/Miscellaneous
Moderators: Milissa Hirst and Jason Marie, Carollo Engineers

1:00pm-1:30pm
Pennsylvania Department of Environmental Protection  
Microgrid Study: Defining Statewide Resilience Needs  
and Evaluating Potential Microgrid Solutions
Speakers: Daniel Eitzman, MPA, Department of Environmental 
Protection; Amanda Eyer, MS, Energy Programs Office 
Exploring and modeling alternative energy technology at water 
treatment facilities to bring characteristics of energy resilience, 
reliability, and security during disruptive events. DEP’s Statewide 
Microgrid Study combines multiple factors through an innovative  
GIS suitability analysis to prioritize potential locations for site-specific 
technology implementation. 

1:35pm-2:05pm
Mainstream Deammonification via Partial  
Nitrification- Denitrification-Anammox (PdNA/PANDA):  
From Pilot- to Full-Scale Applications
Speaker: Dr. Yewei Sun, Hazen and Sawyer
The Partial Nitrification/Denitrification/Anammox (PdNA/
PANDA) process innovatively removes ammonia from wastewater, 
offering substantial energy and chemical savings. However, its 
applicability, ammonia control, carbon sources, and scalability 
require further investigation. This presentation will showcase the 
experiences and lessons learned from multiple pilot-scale and full-
scale studies.

2:10pm-2:40pm
Aerobic Granular Sludge (AGS) – Past, Present, and Future   
Speaker: John Fraser, PE, Carollo Engineers, Inc. 
Aerobic Granular Sludge (AGS) is one of the most intriguing 
emerging technologies introduced to the wastewater industry. 
This discussion provides an overview of the process; discussion 
of enhancements to process; and illustrates several AGS 
configurations and layouts that provide more Robust, Easy to 
O&M, logically laid out, and Innovative systems.

Technical Program Details



51

3:40pm-4:10pm
Data Management and Visualization 
Speaker: Mario Benisch PE, HDR
The arrival of new digital tools, data storage and visualization 
software has brought the need for utility centralized data 
management into focus. This presentation reviews planning and 
design considerations for data management and visualization 
and presents a working example dashboard with a unit process 
performance evaluation focus. 

4:15pm-4:45pm
Landfill Leachate: Mountains of Ammonia
Speakers: Stanley A. Gorski, Jr. – Authority Manager,  
Western Westmoreland Municipal Authority; Mark J. Wolinsky – 
Operations and Compliance Manager, Western Westmorel 
and Municipal Authority
Representatives from Western Westmoreland Municipal Authority 
will discuss the challenges presented to operators when the POTW 
accepts landfill leachate for treatment. While the primary emphasis 
will be on the high loading imparted by ammonia-nitrogen on the 
treatment facility, other interesting side effects will also be discussed.

   WEDNESDAY MORNING

ENGINEERING & CONSTRUCTION  
PROGRAM – RM 107
Treatment – Capacity Investigation
Moderators: Chris Henry, Mott MacDonald; Bill LaPorte, Envirep

8:00am-8:30am
Switching from Aerobic to Anaerobic Digestion,  
the Design of a Digestion Facility
Speaker: David Gryger, GHD
Following a capacity expansion, Cranberry Township’s Brush Creek 
Water Pollution Control Facility needed upgraded solids handling 
facilities to accommodate the future loadings. This presentation 
will cover the selected alternative of anaerobic digestion and 
centrifuge dewatering, from the design of the initial screening  
of solids treatment options through the final deliverable. 

8:35am-9:05am
Gasification and Pyrolysis of Municipal Wastewater Biosolids – 
Design, Operation, and Maintenance Considerations
Speaker: Charles Winslow, GHD
This presentation examines the design and operation of 
gasification and pyrolysis treatment processes utilizing 
municipal wastewater biosolids feedstock in terms of system 
sizing and throughput capacity, bioenergy recovery potential, 
biochar production and beneficial reuse options, and operations 
and maintenance considerations. The design of a complete 
gasification and pyrolysis system will be evaluated, including the 
selection and sizing of dewatering equipment, drying equipment, 
dried biosolids storage, pyrolysis reactor and heat recovery, 
biochar handling equipment, and air pollution control equipment.

9:10am-9:40am
Unraveling the Differences between Densified and Flocculant 
Activated Sludge Properties
Speaker: Haley Noteboom, Hazen and Sawyer
Sludge from densified and conventional activated sludge 
wastewater plants across the United States has been tested for 
particle size distribution, settleability characteristics, rheology, 
extracellular polymeric substances, and particle strength. The 
objectives of the study are to provide practical data regarding 
DAS characteristics for design, and identifying correlations for 
performance prediction. 

10:10am-10:40am 
Greenfield WRRF Delivers Complete  
Resource Recovery & Community Resilience
Speaker: Saumya Suresh, Anaergia
Greenfield 8 MGD WRRF provides community resilience through 
utility reliability, resource recovery, and economic development. 
WRRF takes a holistic approach to waste recovery, providing water 
recycling to replenish local groundwater basin, leveraging biogas 
from anaerobic digestion to meet plant energy demands, and 
converting solids to Class A soil amendment.

10:45am–11:15am
Being Good Neighbors:  How Monitoring and Modeling Led to 
Plant Wide Odor Control Improvements
Speaker:  Kelsey Kenel, HDR
Prince William County Authority owns & operates the H.L. 
Mooney Advanced Water Reclamation Facility (AWRF), located 
in Woodbridge, VA.  In the summer of 2021, odor sampling was 
conducted at various sources throughout the facility in order to 
characterize the odors onsite coming from untreated sources and 
to access the treatment of the existing odor control facility.  This 
presentation will cover the sampling, monitoring and extensive 
dispersion modeling results that led to the current design (2022) 
and future construction (2023) of a 95,000 CFM centralized odor 
control facility at the AWRF.

Technical Program Details



52

PA DEP Operator Certification
The PWEA Annual Technical Conference has been planned in 
accordance to the requirements of House Bill 183 (Act 11) and 
application has been submitted to the PA DEP to provide five 
(5) wastewater operator contact hours. The PWEA is a PA DEP 
Approved Training Provider and is permitted to issue continuing 
education credit to water and wastewater operators.

To ensure you meet continuing education requirements, please 
refer to the Operator Certification 3-Year Renewal Cycle Schedule. 
IMPORTANT: Contact hours received outside of your renewal 
cycle will not count toward your requirements. 

To comply with accreditation sponsor requirements, the PWEA will 
require every attendee to check in and out of each half day timeslot 
by presenting the contact hour tracking sheet for stamping. 

Contact hour tracking sheets will be available at the Registration 
Area. Review this form very carefully so you are aware of all 
requirements. You must attend at least 2.5 hours in each half day 
in order to qualify for contact hours. Each half day session is worth 
1.0 contact hour. Use the same contact hour tracking sheet for all 
Conference sessions.

Completed sheets must turned in to the PWEA registration staff 
during posted registration hours. You must provide a photo ID when 
turning in your tracking sheet. Certificates will be processed and 
emailed approximately one month after the Annual Conference. 

Certification
In addition to the Conference contact hours, five workshops have 
been approved by the PA DEP for additional credit. Go to page 56  
for more information. These workshops will run concurrently 
with the Conference and may have extended hours. You will 
receive credit for either the workshop or the Conference session, 
depending on what you attend during each timeslot. 

Please note: You may only receive credit for attending a specific 
workshop once during your renewal cycle. DEP will not count the 
same workshop more than once within a cycle. Please check your 
records to be sure you have not previously attended one of these 
workshops within your current cycle.

Continuing Education for Professional  
Engineers and Other Professionals
PWEA technical sessions are not pre-approved by state boards for 
licensed professionals. Therefore, it is not possible to guarantee 
their acceptance for certification purposes. PWEA will issue 
transcripts based on the attendance information provided 
on tracking sheets, which will be available at the Registration 
Area. Transcripts for Professional Engineers, Geologists, Land 
Surveyors, and other professionals will show 3.0 Professional 
Development Hours (PDH) per half day program. Time will be 
earned in half day increments; partial time will not be issued. This 
time represents actual classroom hours. It is the responsibility of 
each individual to submit their PDH credit in the format required 
by their state licensing boards. 





54

PA DEP Certification Exams
The Pennsylvania Water Environment Association (PWEA) is offering PA DEP Operator Certification Exams on different 
dates and locations in 2024. Register for your exam(s) through PWEA’s online registration system at pwea.org.  
Exam registration fees are: $75 for PWEA Members or $125 for non-members. Payment for exams is by credit/debit card only. 
Check the website for seat availability.

Exam dates and locations – all exam times are 9:00am-1pm.
•	 Thursday, May 9, 2024 – Albright College, Reading – Paper Exam
•	 Wednesday, June 19, 2024 – Penn Stater Conf Center, State College – Paper Exam
•	 Tuesday, August 20, 2024 – DEP NERO, Wilkes Barre Office
•	 Tuesday, October 8, 2024 – DEP NERO, Wilkes Barre Office
•	 Wednesday, November 6, 2024 – Best Western – Lehigh Valley, Bethlehem – Paper Exam

Not a member of PWEA?
Go to www.pwea.org to join online or to download the membership application form.  
Members receive the PWEA member rate for the PennTec Conference and for PWEA training events. 

Member benefits include the Keystone Water Quality Manager, a quarterly technical publication containing legislative  
updates, design/process operations articles, problem-solving case histories, and advance notice of continuing education.  
This valuable magazine also highlights current technology trends and issues affecting water quality.

You will also receive by email the monthly PWEA e-Newsletter, keeping you up-to-date on the latest water quality news  
and PWEA events.

If you have questions about PWEA, please contact the PWEA Administrative Office at 717-642-9500 or by email at pwea@pwea.org.

Do You Know About PWEA’s Job Board?
PWEA’s Job Board connects candidates with employers  
seeking to fill open positions. Employment positions  
submitted to PWEA are viewable on the PWEA Website at  
any time. Visit www.pwea.org and click on the “News & Info”  
tab; then select “Job Board – Open Positions.”

Job Board





56

Workshop Details

Monday & Tuesday, 8:00am-5:00pm
Activated Sludge Refresher Course – Rm 105
This course is PA DEP approved for 16.0 wastewater contact hours.
Course ID 3884